



## MANUAL TOP DRIVE LOW PROFILE CARTON SEALER MTLW22 SPARE PARTS



WANT TO KNOW MORE ABOUT THIS MACHINE?

SCAN HERE TO LEARN MORE ABOUT THIS MACHINE

2" Spare Parts Kit Part#: MTLW22SPK

| QUANTITY | PART NUMBER | DESCRIPTION                  |
|----------|-------------|------------------------------|
| 2        | 900600SBAC  | Belt, 1860mm x 2" Black      |
| 2        | 27280031    | Bearing, Ball 6003ZZ         |
| 2        | 27280091    | Bearing, Ball 6202ZZ         |
| 1        | 14203       | Gear, Drive 20T ID 16M CCW   |
| 1        | 14209       | Gear, Follow 20T ID 17M CW   |
| 1        | 14010-0     | Shaft, Drive HBLT M17x262 3" |
| 1        | 2709001     | Key, M5x5x25                 |
| 1        | 2709002     | Key, M5x5x40                 |
| 2        | 10116       | Bushing, Bumper M8x7         |
| 2        | 10117       | Bumper, Rubber M15x7         |
| 1        | 10122       | Blade, Cutter 2"             |
| 1        | AC232000    | Roller, Rubber Rear 2"       |
| 1        | AC231300    | Roller, Rubber Front 2"      |
| 1        | 10096-1     | Spring, Main (Top)           |
| 1        | 10507       | Washer, Clutch Plate M40x2.5 |

Note: Part numbers, descriptions, and pricing are all subject to change without prior notification.

WWW.BESTPACK.COM VERSION 4.0\_0624





## MANUAL TOP DRIVE LOW PROFILE CARTON SEALER MTLW22 SPARE PARTS



WANT TO KNOW MORE ABOUT THIS MACHINE?

SCAN HERE TO LEARN MORE ABOUT THIS MACHINE

3" Spare Parts Kit Part#: MTLW22SPK-0

| QUANTITY | PART NUMBER | DESCRIPTION                  |
|----------|-------------|------------------------------|
| 2        | 900600SBAC  | Belt, 1860mm x 2" Black      |
| 2        | 27280031    | Bearing, Ball 6003ZZ         |
| 2        | 27280091    | Bearing, Ball 6202ZZ         |
| 1        | 14203       | Gear, Drive 20T ID 16M CCW   |
| 1        | 14209       | Gear, Follow 20T ID 17M CW   |
| 1        | 14010-0     | Shaft, Drive HBLT M17x262 3" |
| 1        | 2709001     | Key, M5x5x25                 |
| 1        | 2709002     | Key, M5x5x40                 |
| 2        | 10116       | Bushing, Bumper M8x7         |
| 2        | 10117       | Bumper, Rubber M15x7         |
| 1        | 10122-0     | Blade, Cutter 3"             |
| 1        | AC332000    | Roller, Rubber Rear 3"       |
| 1        | AC331300    | Roller, Rubber Front 3"      |
| 1        | 10096-1     | Spring, Main (Top)           |
| 1        | 10507       | Washer, Clutch Plate M40x2.5 |

Note: Part numbers, descriptions, and pricing are all subject to change without prior notification.

WWW.BESTPACK.COM VERSION 4.0\_0624





## MANUAL TOP DRIVE LOW PROFILE CARTON SEALER MTLW32 SPARE PARTS



WANT TO KNOW MORE ABOUT THIS MACHINE?

SCAN HERE TO LEARN MORE ABOUT THIS MACHINE

2" Spare Parts Kit Part#: MTLW32SPK

| QUANTITY | PART NUMBER  | DESCRIPTION                  |  |
|----------|--|------------------------------|--|
| 2        | 900600SBAC   | Belt, 1860mm x 2" Black      |  |
| 2        | 27280031   | Bearing, Ball 6003ZZ         |  |
| 2        | 27280091   | Bearing, Ball 6202ZZ         |  |
| 1        | 14203  | Gear, Drive 20T ID 16M CCW   |  |
| 1        | 14209  | Gear, Follow 20T ID 17M CW   |  |
| 1        | 14010  | Shaft, Drive HBLT M17x236 2" |  |
| 1        | 2709001  | Key, M5x5x25                 |  |
| 1        | 2709002  | Key, M5x5x40                 |  |
| 2        | 10116  | Bushing, Bumper M8x7         |  |
| 2        | 10117  | Bumper, Rubber M15x7         |  |
| 1        | 10122  | Blade, Cutter 2"             |  |
| 1        | AC232000   | Roller, Rubber Rear 2"       |  |
| 1        | AC231300   | Roller, Rubber Front 2"      |  |
| 1        | 10096-1  | Spring, Main (Top)           |  |
| 1        | 10507  | Washer, Clutch Plate M40x2.5 |  |
|          | Material Portion and a second and a february all a february all and february and the second february a |                              |  |

Note: Part numbers, descriptions, and pricing are all subject to change without prior notification.

WWW.BESTPACK.COM VERSION 4.0\_0624